
C
o

W
S

a

A
R
R
A
A

K
F
C
A
B
T

1

o
p
n
b
C
m
e
w
t
i
m
p
C

r
t
e
b
o
s
a

0
d

Journal of Hazardous Materials 189 (2011) 308–314

Contents lists available at ScienceDirect

Journal of Hazardous Materials

journa l homepage: www.e lsev ier .com/ locate / jhazmat

ombined fenton oxidation and biological activated carbon process for recycling
f coking plant effluent

en-xin Jiang, Wei Zhang, Bing-jing Li, Jun Duan, Yan Lv, Wan-dong Liu, Wei-chi Ying ∗

chool of Resources and Environmental Engineering, East China University of Science and Technology, No. 130, Mei Long Road Shanghai 200237, China

r t i c l e i n f o

rticle history:
eceived 5 November 2010
eceived in revised form 6 February 2011
ccepted 14 February 2011
vailable online 5 March 2011

a b s t r a c t

Fenton oxidation and coagulation–flocculation–sedimentation (CFS) were both effective in removing
many organic constituents of the biotreated coking plant effluent before the final treatment in an activated
carbon adsorber. Fenton oxidation broke down most persistent organic pollutants and complex cyanides
present in the feed stream and caused the eventual biodegradation of the organic residues in the adsorber.
eywords:
enton oxidation
oagulation and flocculation
dsorption
AC

The results of Fenton oxidation followed by adsorption and biodegradation in two biological activated
carbon (BAC) adsorbers show that the combined treatment consistently produced a high quality final
effluent of <50 mg/L in CODCr and <0.5 mg/L in total cyanide during the 70-d study without replacing any
activated carbon. The BAC function of the adsorber substantially reduced the need for replacing activated
carbon making the combined Fenton oxidation-BAC treatment process a cost effective treatment process
to recycle the final effluent for many beneficial reuses while meeting the much more stringent discharge
otal cyanide limits of the future.

. Introduction

A typical coking plant wastewater contains a wide variety of
rganic contaminants from coking, coal gasification, many other
roduction and maintenance operations; some of the contami-
ants are present in high concentrations and/or are not removed
y the conventional biological wastewater treatment processes. In
hina today, most existing chemical industry wastewater treat-
ent plants are hard pressed to meet increasingly more stringent

ffluent discharge limits. There is also an urgent need to recycle
ell treated effluents for many beneficial reuse purposes. Relative

o more highly developed countries, a much smaller fraction of
ndustrial effluents is being recycled and/or reused [1]. Develop-

ent of innovative cost effective processes for recycling chemical
lant effluents is essential to ensure a sustainable development in
hina.

Granular activated carbon (GAC) is commonly employed for
emoving persistent organic pollutants (POPs) of biologically
reated chemical plant effluents [2,3]. Fenton oxidation is highly
ffective for breaking up large organic molecules and has thus

ecome a popular pretreatment step to improve biodegradability of
rganic constituents of biotreated effluent consisting of relatively
mall amounts of POPs, large amounts of metabolic intermediates
nd soluble microbial products (SMPs) [4–6]. The Fenton reactions

∗ Corresponding author. Tel.: +86 021 64252978; fax: +86 021 64252978.
E-mail addresses: wcying@ecust.edu.cn, wcying@yahoo.com (W.-c. Ying).

304-3894/$ – see front matter © 2011 Elsevier B.V. All rights reserved.
oi:10.1016/j.jhazmat.2011.02.037
© 2011 Elsevier B.V. All rights reserved.

are dependent on the highly reactive •OH radicals according to the
following mechanisms [7]:

Fe2+ + H2O2 → Fe3+ + •OH + OH− (1)

Fe3+ + H2O2 → Fe2+ + •OOH + H+ (2)

•OH + H2O2 → HO2
• + H2O (3)

•OH + Fe2+ → Fe3+ + OH− (4)

•OOH + H2O2 → O2 + H2O + •OH (5)

RH + •OH → R• + H2O (6)

R• + O2 → ROO• → CO2 → H2O (7)

The Fe3+ produced in the Fenton oxidation is a pow-
erful coagulant for removing high molecular weight con-
stituents of the feed by adsorption on the new Fe(OH)3
flocs formed at a neutral pH [8]. Integrating Fenton oxidation
with coagulation–flocculation–sedimentation (CFS) and/or carbon
adsorption are attractive for advanced treatment for recycling cok-
ing plant effluents.

This research was conducted to: (1) evaluate the effectiveness
of CFS, Fenton oxidation, and carbon adsorption for treating a

biotreated coking plant effluent, (2) determine the effects of Fen-
ton oxidation on biodegradability and adsorptive capacities of the
residual contaminants, (3) identify the effluent recycling and cost
saving potentials of Fenton oxidation of the coking plant efflu-
ent, and (4) demonstrate the long-term effective treatment of the

dx.doi.org/10.1016/j.jhazmat.2011.02.037
http://www.sciencedirect.com/science/journal/03043894
http://www.elsevier.com/locate/jhazmat
mailto:wcying@ecust.edu.cn
mailto:wcying@yahoo.com
dx.doi.org/10.1016/j.jhazmat.2011.02.037


W.-x. Jiang et al. / Journal of Hazardous Materials 189 (2011) 308–314 309

oking

c
b

2

2

i
u
a
w
o
r
t
e
s
N
2
d
t

2

U
d
m
I
P
l

w
u
(
i
w
w
a

2

w
D
m
m
(
m

2

d
b
g
c
w

Fig. 1. Flow diagram of the c

ombined Fenton oxidation and adsorption/biodegradation in a
iological activated carbon (BAC) adsorber.

. Materials and methods

.1. Source of the biotreated effluent samples

Shanghai coking plant (SCP) is one of the largest chemical plant
n the city with capacities for producing 3.2 million m3/day of man-
factured gas, 1.9 million ton/yr of coke, 350,000 ton/yr of methanol
nd more than 100 additional products. About 7000 m3/day of
astewater from chemical production, cleaning, washing and

ther operations is treated in the anaerobic and aerobic biofilm
eactors as depicted in Fig. 1. Depending on influent composi-
ion and treatment effectiveness, characteristics of the many SCP
ffluent samples employed for the year long show a near con-
tant pH of 6.8–7.0 and rather variable in NH4

+ (3.0–44 mg/L),
O3

+ (3.3–20 mg/L), CODCr (100–200 mg/L), and total cyanide (TCN,
.0–7.0 mg/L). Advanced treatment of the biotreated effluent is
esired to allow beneficial reuses of the final effluent and to meet
he much more stringent discharge limits of the future.

.2. Instrument, chemicals and activated carbons

The study employed the following instruments and equipments:
V–vis spectrophotometer (UV2000, Unico Shanghai Instrument),
issolved oxygen (DO) probe/meter (JPB-607 Shanghai Instru-
ents), tubing metering pump (HL-2, Shanghai Huxi Analytical

nstrument), piston metering pump (S-B10 Shanghai IWAKI
umps), and auto sampler (modified BSZ-160, Shanghai Huxi Ana-
ytical Instruments).

Commercial polymeric ferric sulfate (PFS, Fe3+: 19% by weight)
as dissolved, and the solution (20 g/L) was employed as the coag-
lant. FeSO4 solution (6 g/L, FeSO4·7H2O) and hydrogen peroxide
30% H2O2) were employed as the Fenton reagents. All other chem-
cals employed for pH adjustment and analytical measurements

ere reagent grades. Three GACs made from coal, apricot nut and
alnut (fruit) shell, and coconut shell, and a spent coconut carbon

fter 1 yr of dechlorination service were employed in this study.

.3. Analytical methods

UV254 and vis380: light absorbance of 3 mL sample was measured
ith 1 cm quartz cell at 254 nm and 380 nm, respectively. DO: the
O probe/meter was calibrated each time before the DO measure-
ents. The Standard Methods [9] procedures were employed for
easurements of COD (the modified Hach CODCr Method [10]), TOC

TOC analyzer), TCN (the isonicotinic acid-pyrazolone colorimetric
ethods) and H2O2 (the KMnO4 method).

.4. CFS experiments

The use of PFS as the coagulant and the CFS treatment proce-

ure were established in a side-by-side study [11]. 200 mL of the
iotreated coking plant effluent was poured to series of 500 mL
lass beakers; a fixed volume of the PFS stock solution (10% of the
ommercial grade) was added to each beaker. The beaker content
as mixed rapidly (200 rpm) for 1 min and then slowly (20 rpm)
wastewater treatment plant.

for 30 min; pH was kept at 7.0 using 1 M NaOH. The supernatant
after 3 h of settling was the CFS treated effluent sample.

2.5. Fenton oxidation experiments: effects of pH and chemical
doses

200 mL of the biotreated coking plant effluent was poured to
series of 500 mL glass beakers; a fixed volume of each reagent solu-
tion (FeSO4 and H2O2) was added to every beaker under moderate
mixing (50 rpm); pH was adjusted to the test level using 1 M NaOH.
After 20 min of reaction, the pH was adjusted back to 7, and the mix-
ing was continued at a reduced speed (20 rpm) for another 10 min
to achieve good flocculation of the newly formed Fe(OH)3 precip-
itates before stopping. The supernatant after 3 h of settling was
taken as the Fenton oxidized effluent sample. The Fenton oxida-
tion pretreatment runs were performed using a 4 L or larger glass
beaker to produce more samples for the adsorption capacity and
column breakthrough experiments.

2.6. DO decay experiments: effect of Fenton oxidation on
biodegradability of the residual organics

A mixed liquor sample of the coking plant’s aerobic biofilm reac-
tor was washed and then aerated in dechlorinated tap water for
24 h; the settled sludge was transferred to 1 L of Fenton oxidized
effluent for 48 h of acclimation. The DO decay experiments were
conducted using water/effluent samples after they were aerated
for 10 min to raise their DOs to near saturation levels and sup-
plemented with a fixed amount of the acclimated sludge (250 mL
with 50 mg/L of sludge); the DO of each sample was monitored for
biodegradability assessment.

2.7. Carbon adsorptive capacity experiments: capacity indicators
and Freundlich isotherms

The batch adsorption capacity experiments were performed to
determine the four adsorptive capacity indicators of the activated
carbon samples and their effectiveness in removing the organic
constituents, measured as COD, UV254 (for aromatic organic com-
pounds) and vis380 (for color ingredients), and total cyanide of the
effluent samples. The detailed procedures are described in a related
paper [12].

2.8. BAC treatability study: GAC presaturation and inoculation of
the carbon columns

About 15 g of the GAC sample was placed in a 4 L beaker contain-
ing 3 L of Fenton oxidized effluent sample under moderate mixing.
After several hours of contact to allow adsorption of the resid-
ual organic and cyanide constituents, the mixing was stopped for
replacement of the liquid with another volume of Fenton treated
effluent; the liquid exchange continued many times until no sig-
nificant changes in concentrations of the organics and cyanide.
The presaturated carbon was filled to a small glass column which

was then inoculated with the supernatant of the acclimated sludge
employed in the DO decay experiments after further acclimation
with more of the Fenton oxidized effluent in a 4 L beaker. The inoc-
ulation was conducted for 24 h to allow retention of the acclimated
bacteria on the four columns (Col. A–D of Table 5), while the fifth



310 W.-x. Jiang et al. / Journal of Hazardous Materials 189 (2011) 308–314

Table 1
Results of CFS, Fenton oxidation and CFS + Fenton oxidation for pretreating a coking
plant effluent samplea.

Raw sample CFS Fenton
oxidation

CFS + Fenton

UV254 (abs) 1.789 0.983 0.888 0.503
vis380 (abs) 0.411 0.152 0.174 0.098
COD (mg/L) 88.9 49.0 48.8 35.7
Total cyanide (mg/L) 5.07 1.131 0.236 0.13

F
(

c
u
c
(
i
t

3

3

a
i
m
A
p
r
h
t
F

3

t
b
T
a
o
F
s
r
c
a

F
l

Fig. 3. Effect of pH adjustment on organic removal by Fenton oxidation.
a Average chemical doses of multiple test runs. CFS: PFS (Fe3+ = 57 mg/L),
enton. Oxidation: (Fe2+ = 56 mg/L and H2O2 = 27.2 mg/L), and CFS + Fenton: PFS
Fe3+ = 57 mg/L) followed by Fe2+ = 28 mg/L and H2O2 = 13.6 mg/L.

olumn was filled with new coal carbon and operated without inoc-
lation. To simulate the full scale adsorption treatment, the five
olumns were in an upflow manner at an empty bed contact time